



CENTRAL LEATHER RESEARCH INSTITUTE

FOOTWEAR TESTING LABORATORY
SHOE DESIGN AND DEVELOPMENT CENTRE
ADYAR, CHENNAI - 600 020, INDIA.

TEST REPORT

TEST/010/04-05

Pg. (1) of (1)

M/S. Lalumal's
Sanghvi Plaza,
New No. 50 /13, Jermiah Road,
Vepery,
Chennai - 600007
Tel.: 25322849

Fax.: 25322888

Dear Sir,

With reference to your letter dated 2nd April 2004, we give below the test report for the following **metal** samples submitted for **corrosion resistance** test.

Identification : 1. Metal eyelet marked 400
2. Metal fittings, colour: Silver
Conditioning : Test conducted at 20°C and 65% Rh

S. N	PROPERTY	RESULT	CLRI RECOMMENDATION	TEST METHOD
1.	Corrosion resistance (Salt water)			
	1. Metal eyelet	No change (Level 5)	-	**
	2. Metal fitting	No change (Level 5)		

** Test procedure: The samples exposed to 100 % Rh at 100°F for 12 hours.

It is observed that there is no significant change to the surface of the material after testing.

Yours faithfully,

Technical Manager
CLRI Quality Assurance Scheme

Technician: SP